Aﬂ:::__._.._.__._.m_:m:cn_E.uu uoyozuojow pup Buispd xoqinag
P R et e e b e b Sl sjusuodwoo poddns g4
../. SFE sesssssssssssssNsEst RSN EsSST RS RRTE, mﬁEEOQEOU m—u_a ?__OOU

‘Aﬁ_‘_1_::_1_::_1_::_1_::_1_::_1 mEQ._O&EOU 0@U—m m.an_I ,.Vn_I

& onﬂp m LI T T T T T I T T T T m—EEOQEOU mm:um m—u_v@_::hm—:_

< 0014 sjusuodwod 8boys £41'Zd1 ‘ Ld1

Frrmmmmmmmmmmnmmmmmmmr s epow H d ‘sjusuodwon poddns d1

/1 om| s81sg SV, d(Y [PnuDyy sousiayey [oAUYIB | - 8oupiy ABojoulae) wNNdop [BID2|Y

[Ppow 1

spaod aunds >pojq [puoyduny zz | dav
08 4

L

64

sPPoW H'd < 064 |

sjuauodwod
day jo uoypjuasaiy

W

S0 PEW - 50 UolP3 - 10EI0 ©



GB 01202 - Edition 04 - October 09

M -
LP support components P, H models

Rep. | Description Qty* P/N Rep. | Description Qty* P/N
1 |Screw CHcM 4 x 10 3/3 | 084093 12 |O-Ring 2.5 x & 45 2/2 | Seals Kit
2 |End cap 1/1 | A329785 12a | Lip seal 2/2 | Maint. Kit
3 |OrRing 2 x@ 35 1/1 | Seals Kit 12b | Friction ring 2/2 | Maint. Kit
4 |Screw CHcM 8 x 17 1/2 | 061941 13 |LP support 1/1 | 105148
5 |Driving nut 1/1 | 051928 37 |Centering Pin @ 8 x 30 2/10| 060267
6 |Needleo 4 x15.8 2/3 | 071052 38 |Screw CHc M 6 x 20 4/40| 050149
7 |LP bearing cover 1/1 | 102916 39 | Washer 1/1 | 060242
8 |O-Ring 2.5xa 52 2/2 | Sedls Kit 40 |ldem 4 1/2
9 |Borrelly washer 4/4 | Maint. Kit 41 |LP bearing cover 1/1 | 102915
10 |Washer 2/2 | Maint. Kit 42 |Screw CHcM 6 x 16 (129) | 6/6 | 115691
11 |Ball bearing 2/2 | Maint. Kit

* Quantity / Total Quantity

Alcatel Vacuum Technology France - Technical Reference Manual ADP/ADS Series Two 1/1



GB 01203 - Edition 04 - Oclober 09

M F 091
LP support components L model

Rep. | Description Qty* P/N Rep. | Description Qty* P/N
1 |Screw CHcM 4 x 10 3/3 | 084093 12 |O-Ring 2.5 x @ 45 2/2 | Seals Kit
2 |End cap 1/1 | A329785 12¢ | Spacer 2/2 | A461588
3 |ORing2xe35 1/1 | Seals Kit 13 |LP support 1/1 | 105148
4 |Screw CHcM8x 17 (129) | 1/2 | 061941 37 |Centering Pin @ 8 x 30 2/10| 060267
5 |Driving nut 1/1 | 051928 38 |Screw CHec M 6 x 20 4/40| 050149
6 |Needleo 4 x15.8 2/3 | 071052 39 |Washer 1/1 | 060242
7 |LP Bearing cover 1/1 | 102916 40 |ldem 4 1/2
8 |ORing 2.5 x 0 52 2/2 | Sedls Kit 41 |LP Bearing cover 1/1 | 102915
9 |Borrelly washer 4/4 | Maint. Kit 42 |Screw CHc M 6 x16 (12-9) | 6/6 | 115691
10 |Washer 2/2 | Maint. Kit 97 |Male plug 1/5 | 082930
11 |Bdll bearing 2/2 | Maint. Kit

* Quantity / Total Quantity

Alcatel Vacuum Technology France - Technical Reference Manual ADP/ADS Series Two 1/1



M F 100
LP1, LP2, LP3 stage components

GB 01204 - Edition 04 - October 09

Rep. | Description Qy*| P/N Rep. | Description Qty*| P/N
16 |LP1 lobe 2/8 | A3296915 29 | Stator LP3 1/1 | A1109295
17 |Threaded pin 4/12| 105154 31 |Screw CHc M 6 x 80 8/16| 074048
18 |Screw CHc M 6 x 35 8/24| 107054 31a |Ildem 31 8/16
19 | Stator LP1 1/1 | 1058915 32 |Oring3 xe211.82 2/11| Seals Kit
23 |LP2 - LP3 lobe 8/8 | A329690S 35 |Screw CHc M 6 x 120 4/4 | 105898
24 |ldem 17 4/12 (BP1)

25 |Idem 18 8/24 36 |ldem 32 1/11
26 |Stator LP2 1/1 |A110930S 97 |Mdle plug (L model) 2/5 | 082930

— 100 | PTFE barrier (H model) 3/10| Barrier kit

* Quantity / Total Quantity

Alcatel Vacuum Technology France - Technical Reference Manual ADP/ADS Series Two 1/1



GB 01205 - Edition 05 - Oclober 09

F110

Intermediate flange components

LP flanges

HP flange

Rep. | Description Qty* P/N Rep. | Description Qty* P/N
20 |O-Ring 3 x @ 145.55 4/6 | Sedls Kit 33 | Centering Pin @ 8 x 30 8/10| 060267
21 |Screw CHe M 6 x 20 (12-9) |16/40| 050149 34 |ORing3 x2211.82 4/11| Seals Kit
22 |LP flange 1/3 | A1109325 49 |HP flange 1/1 | A110931S
28 |ldem 22 1/3 100 | PTFE barrier (H model) 4/10 | Barrier kit
30 |ldem 22 1/3

* Quantity / Total Quantity

Alcatel Vacuum Technology France - Technical Reference Manual ADP/ADS Series Two

1/1



GB 01206 - Edition 04 - October 09

F 120

M HP4, HPS5 stage components

Rep. | Description Qty* P/N Rep. | Description Qty* P/N
43 |HP lobe 8/8 | 1051495 48 | Stator HP4 1/1 | A1109275
A4 |Threaded pin 4/12| 105154 50 | Stator HP5 1/1 | A1109255
45 |Screw CHc M 6 x 35 8/24| 107054 97 |Male plug (L model) 1/5 | A110931
46 |Specific spacer 4/6 | 060208 99 |ORing3 x2211.82 2/11| Seals kit
A7 |Screw CHc M 6 x 20 (129) |8/40| 050149 100 | PTFE barrier (H model) 2/10| Barrier kit
47 | Screw CHe M 6 x 45 (HP4] | 8/8 | 074047

* Quantity / Total Quantity

Alcatel Vacuum Technology France - Technical Reference Manual ADP/ADS Series Two

1/1



GB 01207 - Edition 05 - Oclober 09

M

F 130

Cooling plate components

Rep. | Description Qty* P/N Rep. | Description Qty* P/N
51 |O-Ring 3 x & 145.55 1/6 | Sedls kit 97 |Male plug (L model) 1/5 | 082930
52 |Centering Pin @ 8 x 37 2/2 | 060268 97a |ldem 97 (for old model) 1/5

53 |Cooling plate 1/1 |A111232S 98 | Male/female RED connector 1/1 | 081419
54 |lip seal 8 52 x 38.5 x 8 2/2 | Seals kit 99 |ORing 3 x 0 211.82 1/11]| Seals kit
96 |Vis M 6 x 20 (12-9) 4/40| 050149 100 | PTFE barrier (H model) 1/10| Barrier kit

* Quantity / Total Quantity

Alcatel Vacuum Technology France - Technical Reference Manual ADP/ADS Series Two

1/1



GB 01208 - Edition 05 - Ociober 09

F 140

HP support components

Rep. | Description Qty* P/N Rep. | Description Qty* P/N

55 |HP support 1/1 | 1059615 64 |Screw HM 6 x 16 6/6 | 114859
58 |O-Ring 3 x2211.82 1/11| Seals kit 65 |Driving shaft (H model) 1/1 |A111242§
59 |Deflector 2/2 | 105158 93 |Driven shaft (H model) 1/1 | A1112435
60 |O-Ring 2.5 x @ 60 4/4 | Sedls kit 94 | Specific spacer 2/6 | 060208
61 |HP ball bearing flange 2/2 | 106620 95 |ORing 3 x o 145.55 1/6 | Seals kit
62 |Ball bearings 2/2 | Maint. kit

63 |HP bearing clamping flange | 2/2 | 105157 * Quantity / Total Quantity

Alcatel Vacuum Technology France - Technical Reference Manual ADP/ADS Series Two

1/1



GB 01209 - Edition 06 - Oclober 09

M F 150
Gearbox casing and motorization

components

Rep. | Description Qty* P/N Rep. | Description Qty*| P/N

66 |Spacer 1/1 | 105159 80 |Screw CHcM 8 x25(129) | 1/1 | 114860

67 |Key 1/2 | 105160 81 | Motor - Stator 1/1 | 108117S

68 |Set of motering gears 1/1 | 105155 82 |Screw CHc M 8 x 25 4/4 | 082736

69 |Screw FSM 3 x5 2/2 | 084031 83 |Oring 3 x2 154.5 1/1 | Seals kit

70 |Lubrication plate 1/1 | 061951 84 | Oil level indicator 1/1 | Seals kit

71 |Plate support sleeve 1/1 | 105162 85 | Waste pipe 1/1 | 100046

72 |Centering pin @ 8 x 12 2/2 | 071046 gg :jem ;g :;%

73 |Gearbox casing 1/1 | 105151 em

74 |Screw CHc M 6 x 20 (129) |8/40| 050149 el Screw HM 8 x 25 1/1 ] 115692
- . 89 |Clamping washer (gears) 1/1 | 105156

75 |Oring 2.7 x 2 18.4 1/2 | Seals kit Telthend Hraad

76 |Plug connector B 1/2 1/2 | 076791 90 | ccrew M6 x 20 3/3 | 107083

77 |Needles 4 x 15.8 1/3 | 071052 91 |Driving plate 1/1 | 105161

78 |Motor-Rotor (incl. in 81) 1/1 92 |ldem 67 1/2

79 |Clamping rotor washer 1/1 | 105156

* Quantity / Total Quantity

Alcatel Vacuum Technology France - Technical Reference Manual ADP/ADS Series Two 1/1



